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D Iten No. 28; Part No. 440475 added 15-03-09 |CJA
Cc4 1st skruv 8x30-417596 ersatt med skruv 8x50-413196 090611 |ADG|
c3 Bricka 420366 inford 090611 |ADG|
c2 Pedal 420960 ersatt av Pedal Brake 421248 090611 |ADG|
C1 Pedal 420960 ersatt av Pedal 421247 090611 |ADG|

0t Bocing Sowe ootum ot

2_|Pedal Rod M10 M61-1004
1_|Emballage 421038 APE-box Art. 345-346
1_|Manual Menox Stamp 421037 Manual Menox Stamp
1_|Fastingparts bag Stamp for AG M61-1002
6_[Skruv M4x10 417731 DIN912
2_|Vagnsbult M8x20 421001 DIN 603
2| Skruv Max8 420380 DIN7991
1_[Platiorm leg Left 421028 M61-1113
1_|Platform leg Right 421029 M61-1114
1_|Stamp plate assembly M61-1007
2_|Lewer lower part 421025 M61-1123
2| Threaded lower connecting part 421026 M61-1122
1_|Fastening back Plate 421034 M61-1106
1_|Fastening Part 420988 M59-2103
1_|Front fastening Plate 2 420989 M59-2105
6 |PT-Skuv ST48x19-F-H 420992 1S0 7050
2_|Vagbricka M8 420970 DIN 137
6| Lasmutier M8 413232 DIN 985
1_|Pedal, Accelerator NY 421247 M59-2113
2 _|Lewer top part 421027 MG1-1101
4_[Skruv Svartkr. M4 x 16 421224 DIN7991
6| Skruv Svartkr. Mdx12 420991 DIN912
1_|Plate fastening Lock 421064 M59-2002
2| Stoppskruv M5x5 420371 DIN916-
2_|Lock casing 421024 M61-1118
1_|Menox- Plastic frame cutted 440475 M61-1001
6_|Kullager 68002Z 420404 bearing 68002Z
1_|Pedal axel 421023 M61-1117
1_|Metal Frame 420980 M59-2102
1 |Skruv 8x30 417596 DIN 933 - M8 x 30
1 | Dekal Autoadapt Menox 419253
1 _|Pedal, Brake NY 421248 M61-1130
1| Skruv M8 8x50 413196 DIN 933 - M8 x 50
4 |Bricka 24x8.4x2 420366 DIN 9021 - 8.4
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Autoadapt AB Assembly 120045 [2009-01-13)
Stamp for AG M61-1003[ D




